Oak Orchard Wastewater Treatment Plant
Climate Leadership and Community
Protection Act Analysis

Prepared for

Onondaga County Department of Water Environment Protection
(OCDWEP)

Clay, New York
November 7, 2025

Brown .o
| Caldwell :

5795 Widewaters Parkway, Suite 2A
Syracuse, NY 13214
T: 315-345-1440



Table of Contents

IS o) Y o] 0T (A= A o] =R iii

IO 014 Yo [T 1 o} o SRR 11

IO I (0 (=T ot I 1= ] o T SRR 1-1

10 IO T Y 10 LY (T o = AT A AV I PSRRIt 1-2

1.2 INAUSEAI WWTP ettt sttt st n e s ne e nane s 1-2

IO O I 01 N 1Y oo =Y o 11 1-2

B N1 =T T LA OSSR 2-1

B R Y I L (=T g =Y Y= PP 2-1

2.1.1  NO ProjeCt AREINATIVE. ..cei ettt e e e e e e e enneas 2-1

2.1.2 Expand OOWWTP Capacity Without Digestion CapabilitieS .......cccceevveerecieeerecnnen. 2-1
[...]
to the facility. This project will upgrade and expand the existing OOWWTP to provide capacity for
future flows as well as sanitary flows from the Micron facility and possible flows from future
development anticipated in the vicinity of the OOWWTP. Alternatives to the plant expansion are
described below.

All treatment alternatives will result in solids production. Since the predominant source of GHG
emissions at the OOWWTP will be due to how solids are handled, the alternatives discussion will
focus on solids treatment process alternatives. Regardless of where or how solids are digested or
decomposed, they will result in GHG emissions. The OOWWTP currently hauls its solids to the Metro
WWTP for processing. Solids undergo anaerobic digestion at the Metro plant, gas produced from
digestion is combusted to produce electricity, and GHG emissions from solids handling and
combustion of digester gas occur at the Metro plant.

2.1.1 No Project Alternative

Under the No-Project alternative, capacity of the existing OOWWTP would not be increased and the
plant would continue to haul sludge produced at the facility to Metro. Sludge production and
transportation is expected to continue to increase due to area growth; therefore, hauling related
emissions would increase.

The existing OOWWTP does not have the capacity to treat the projected future flows from its service
area. Accepting the projected future influent flows at the existing OOWWTP facility would result in the
plant’s treatment capacity being exceeded, which in turn would result in SPDES permit
noncompliance and negative impacts to receiving water quality.

Given that the existing OOWWTP does not have the capacity to provide adequate treatment for the
service area’s future needs, and that Metro is operating near its capacity for sludge handling and
cannot accept additional hauled sludge, a No Project Alternative is not feasible.

2.1.2 Expand OOWWTP Capacity Without Digestion Capabilities

The existing OOWWTP’s annual average flows are 5.34 MGD . The MTT Project will expand the plant’s
capacity to 10.98 MGD on an annual average basis and 14.26 MGD on a maximum monthly basis
(see Table 2-1 for a summary of flow capacity information). Construction of the currently proposed
facility upgrades for liquids treatment is expected to be completed in 2031.

Brown - Caldwell :

21



OOWWTP CLCPA Analysis Section 2

Table 2-1. 0OOWWTP Flows

Projected Annual Average Flow Projected Monthly Average Flow

Year (MGD) (MGD)
Current 5.34 10
2035 8.16 14.26
2045 10.00 14.26
2031 (Project Capacity) 10.98 14.26

The OOWWTP currently hauls an average of 9 truckloads of solids per day to Metro. By 2045, it is
anticipated that the OOWWTP could generate up to 34 truckloads of solids per day that would need
to be trucked to Metro. Metro is currently near capacity for solids processing and will not be able to
accommodate the projected increased solids produced from an expanded MTT plant or be able to
accept additional solids from other regional plants. Therefore, an expansion of solids handling
capabilities at Metro is required.

Similar to the processes proposed at the MTT, Metro uses an anaerobic digestion process to produce
Class B biosolids and captures digester gas produced for beneficial reuse by burning biogas to make
electricity. Since the Metro WWTP uses the same digestion process proposed for the OOWWTP
expansion and beneficially combusts gas produced by the process (as proposed for gas produced by
the OOWWTP), GHG emissions from handling of solids produced by the OOWWTP will be the same
regardless of the location of where such handling occurs. However, expanded solids handling at the
OOWWTP will reduce future GHG emissions from solids hauling that would be emitted within the DAC
where Metro is located by up to 3,285 short tons CO2¢ per year (see Table B-8 in Appendix B). While
not quantified, there will be emissions of other criteria and hazardous air pollutants (HAP) that will be
released from fuel combustion in haul trucks that also will not be emitted with the same DAC.

In addition, solids from the OOWWTP would no longer be hauled to the Metro WWTP for processing,
resulting in reduced truck trips through the DAC. By also accepting solids from nearby Brewerton
WWTP, the same is true with respect to reduced hauling to Metro WWTP and reduced impact on
DAC.

Since this option results in increased GHG emissions within a DAC (and does not prioritize the
reduction of GHG emissions in the DAC near the Metro WWTP), it would not align with NYSDEC’s DEP
24-1.

2.1.3 Expand OOWWTP Capacity and Manage Sludge On-Site (Aerobic Digestion)

Aerobic digestion is typically suitable for smaller wastewater treatment plants (i.e., less than 5 MGD)
per the Water Environment Federation’s Manual of Practice 8 (Design of Water Resource Recovery
Facilities) and requires aeration to maintain oxygen required to support microbial activity required for
digestion. At the scale proposed for the MTT expansion, the energy required to aerate the sludge
would become economically infeasible. Additionally, the additional energy would likely result in
combustion of fossil fuel resulting in GHG emissions.

Due to the capacity of the proposed MTT expansion (14.26 MGD max month), the energy demand
and associated cost for aeration make aerobic digestion technically and economically infeasible for
the scale of the MTT expansion. In addition, GHG emissions estimates are similar to GHG emissions
from an anaerobic treatment alternative. (See Table B-6 in Appendix B for the GHG emissions
estimate for this alternative.)

Brown - Caldwell :

2-2



OOWWTP CLCPA Analysis Section 2

2.1.4 Expand OOWWTP Capacity and Manage Sludge On-Site (Anaerobic Digestion)

In contrast to aerobic digestion, anaerobic digestion does not require the use of blowers to provide
aeration for treatment and therefore uses less energy. Anaerobic digestion results in the production
of digester gas which predominantly consists of methane and carbon dioxide (two GHGs). However,
the gas produced can be used by equipment at the facility to offset fossil fuel usage. In contrast, gas
produced via aerobic digestion mainly consists of CO2 which is released to the atmosphere.

The anaerobic digesters proposed at the MTT are anticipated to produce an annual average of 180
standard cubic feet per minute (scfm) of biogas. This is enough to provide approximately 65% of the
fuel needs for the gas-fired boilers at the plant, reducing the use of natural gas and reducing ongoing
operational costs for the OOWWTP. Maximum hourly digester gas production rates are expected to
approach 305 scfm and may occasionally exceed the capacity of the boilers to use the gas
produced. As a result, a flare will be provided to safely dispose of excess gas which cannot be
beneficially used. Flaring will not be a regular or routine part of plant operation and is used as a
safety device only. In addition, while flaring results in CO2 emissions, it eliminates nearly 100% of any
methane in the digester gas, which has a global warming potential (GWP) 84 times greater than that
of CO2. In addition to the flare, safety vents (pressure relief valves) will be provided on top of each
digester to act as a fail-safe in the event pressure set-points within the digester are exceeded and
the flare is offline for maintenance and not able to dispose of the excess gas. In addition, venting will
take place when digesters are removed from service for grit removal or inspection which is
anticipated to occur approximately every 5 to 10 years.

Metro currently uses anaerobic digestion to produce Class B biosolids which have historically been
land applied to local farms. The MTT upgrade will make it possible for the OOWWTP to produce Class
A biosolids, potentially allowing for a broader range of solids disposal or reuse options.

As stated previously, in addition to handling biosolids produced at the OOWWTP, the anaerobic
digesters have been sized to accept solids produced at the nearby Brewerton WWTP.

Due to aerobic digestion’s greater electrical demand, anaerobic digestion’s beneficial use of digester
gas and production of biosolids with more potential uses, as well as the anaerobic digestion plant
being considered more energy-efficient and operator-friendly, the anaerobic digestion treatment
alternative was selected as the preferred alternative.

The following benefits are associated with the proposed MTT expansion:

1. Provides expansion of the regional wastewater and biosolids management capacity, enabling
both residential and industrial growth in the region.

2. While the solids managed by the MTT will result in increased GHG emissions at the OOWWTP,
there will be a reduction in GHG emissions at Metro where the biosolids would otherwise be
managed.

3. Eliminate routine hauling of biosolids from the OOWWTP and from the Brewerton WWTP to
Metro, thereby reducing truck trips through a DAC and reducing GHG emissions associated with
hauling.

4. The energy demand for anaerobic digestion is less than that for aerobic digestion.

5. The biogas generated will be used in onsite boilers, replacing approximately 65% of the natural
gas that would otherwise be needed and resulting in a reduction in combustion of natural gas
and the energy required to produce and transport the natural gas to the facility.

2.2 ITT Alternatives

The ITT portion of this project will provide treatment of industrial process wastewater to meet
discharge limits.

Brown - Caldwell :

2-3



OOWWTP CLCPA Analysis Section 2

2.2.1 No Project

The proposed ITT will provide treatment of process industrial wastewater proposed to be discharged
from the Micron facility as well as other potential future industrial facilities. Since the ITT is
necessary to provide adequate wastewater treatment to the proposed industrial facilities planned in
the area, a No-Project alternative is not feasible.

2.2.2 Treatment Alternatives

The influent characteristics of the wastewater, combined with discharge limits in the receiving water,
limited the treatment options and drove the selection of biological treatment and separation
technologies. Regardless of the treatment and separation technology selected, GHG emissions will
be generated during aeration of the wastewater and the magnitude of GHG emissions will be
dependent on the properties (i.e., biological and chemical oxygen demand) of the influent
wastewater. Therefore, each treatment technology will generate similar quantities of GHG emissions
based on the organics and chemicals present in the wastewater and treatment selection is not
discussed.

The treatment process selected for design is the result of an analysis of nine potential treatment
strategies. Alternative treatment processes were considered infeasible for reasons such as inability
to comply with assumed total dissolved solids (TDS) limits and lack of organics treatment
capabilities.

The selected solids/liquid separation technology, membrane bioreactors (MBR), are more efficient
and require less space than alternative technologies (e.g., conventional clarifiers). In addition, use of
conventional clarifiers would require a separate micro/ultrafiltration membrane step prior to a
tertiary RO treatment. Finally, MBRs will more easily facilitate plant upgrades that are expected to be
necessary to meet future industrial wastewater flows and loads and associated regulatory
requirements.

A falling film evaporator and a mechanical vapor recompression crystallizer were selected for
treatment of the brine stream from the RO process for the following reasons:

- Small footprint. The site location is not able to accommodate the area that would be required for
evaporation ponds.

- A brine concentrating evaporator followed by a crystallizer is more energy efficient than sending
the RO brine directly to crystallizers.

- The brine concentrating evaporator and crystallizer are established technologies and have been
demonstrated to be effective in other semiconductor applications at this scale.

- The evaporator and crystallizers are available through multiple suppliers.

Brown - Caldwell :

2-4



Section 3

Emissions Estimates

The following describes the approach for the GHG emissions estimates for the proposed Project and
included in this analysis. Tables summarizing GHG emissions from the Project are provided in
Appendix A and calculation tables are provided in Appendix B.

Direct GHG Emissions. The direct GHG emissions from the proposed Project are associated with COo,
CHa4, and N20 emissions from combustion of natural gas and digester gas as well as emissions from
wastewater processing. Emission factors from 40 CFR Part 98 were used to estimate emissions
resulting from combustion for each individual GHG pollutant

GHG emissions from wastewater treatment were estimated following the Intergovernmental Panel on
Climate Change (IPCC) methodology outlined in its 2019 Refinement of its 2006 Guidelines for
National Greenhouse Gas Inventories (IPCC 2019). The following assumptions were used in the
analysis:

Estimates of influent characteristics (biochemical oxygen demand and total Kjeldahl nitrogen)
and of methane production were based on process modeling for each scenario (aerobic and
anaerobic wastewater treatment).

Emission factors for secondary treatment processes were adopted from Tables 6.2, 6.3, and
6.8Ain IPCC 2019.

For anaerobic digestion, emission factors were adopted from Table 4.1 of IPCC 2006.

Emissions estimates include an assumption that 5 percent of the digester gas produced would
be vented as fugitive emissions (page 4.4 of IPCC 2006).

GHG emissions from the industrial wastewater treatment plant (ITT) were estimated following the
Intergovernmental Panel on Climate Change (IPCC) methodology outlined in its 2019 Refinement of
its 2006 Guidelines for National Greenhouse Gas Inventories (IPCC 2019). The following
assumptions were used in the analysis:

Activated sludge process modeling was used to evaluate the fraction of chemical oxygen
demand converted to biomass and the fraction that was emitted as CO-.

Final emission values were calculated as an average of six months of summer conditions and six
months of winter conditions.

N20 emissions from the secondary treatment processes were adopted from Table 6.8A of IPCC
2019 (for centralized aerobic treatment plants).

Calculated emissions were then converted to CO2e values using GWPs over a 20-year timeframe
(GWP20) provided in 6 NYCRR 496.5. (The COze of carbon dioxide (CO2), methane (CHas), and nitrous
oxide (N20) are 1, 84, and 264, respectively.)

Potential to emit (PTE) emissions estimates assumed that all equipment would run 8,760 hours per
year (i.e., 24 hours per day, 365 days per year). Actual emissions were based on assumed actual
operating times for each piece of equipment on an annual basis.

Upstream Out-of-State GHG Emissions. Upstream out-of-state emissions from combustion of fossil
fuels were calculated using the emission factors provided in Appendix A of the 2024 New York State
Statewide GHG Emissions Report, an annual publication developed by NYSDEC. In accordance with

Brown - Caldwell :

31



OOWWTP CLCPA Analysis Section 5

the requirements of DAR-21, emissions were considered on a PTE and actual emissions basis and
have been provided in CO2e.

Downstream and Indirect GHG Emissions. Downstream emissions are GHG emissions resulting from
the transmission and use of products such as renewable natural gas (RNG) or fossil fuels. Since
digester gas produced by the Project will be used onsite, emissions from digester gas combustion
have been included as direct emissions from the Project and there are no downstream emissions
associated with its use. Indirect emissions are emissions that result from the Project but which occur
elsewhere or at sources owned or controlled by another entity. GHG emissions increases due to
handling of biosolids at another treatment plant, removal of solar cells to accommodate the ITT
portion of the Project, as well as the reduction in GHG emissions due to reduced hauling of biosolids